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Generic Name Brand Name Tablet Size Instructions for use 

baclofen (tablet) LIORESAL 10 MG Take 10 mg by mouth Two (2) times a day (8am and 8pm). 1/2 tab in noon and dinner 

betamethasone/propylene glyc (Lotion) DIPROLENE 0.05 % Apply topically Two (2) times a day. For rash upper back 

calcium phosphate trib/vit 03 (tablet, chewable} calcium phosphate-vitamin D3 250 mg cafcium-500 unit Chew 2 mg Two (2) 

times a day. 2 GUM MIES BID 

carbamazepine (tablet extended release 12 hr) TEGretol XR 200 MG Take 200 mg by mouth Three (3) times a day. 

chlorpheniramine/dextromethorp Take by mouth. Every 6 hours for cough 

dic!oxacillin sodium (capsule) DYNAPEN 250 MG 2 tabs qid for ten days pm skin infection 

divalproex sodium {tablet extended release 24 hr) DEPAKOTE ER 250 MG Two tablets daily (at night). 

famotidine (Suspension) PEPCID 40 mg/5 ml (8 mg/ml) Take 40 mg by mouth Two (2) times a day. Takes in Tablet form. 

guaifenesin (Liquid) ROBITUSSIN 100 mg/5 ml Take 200 mg by mouth Three (3) times a day as needed for cough. 

ibuprofen (tablet) ADVJL,MOTRIN 200 MG Take 200 mg by mouth every six (6} hours as needed for pain. 

Lactobacillus acidophitus Take 1 tablet by mouth Two (2) times a day. 

lactose-reduced food (liquid) food supplemt, lactose-reduced 0.04-LOS gram-kcal/ml Frequency:TAKE 240 ML Daily 

Dosage:0.0 Instructions: Note: 

lamotrigine (tablet) LaMICtat 200 MG Take 200 mg by mouth Two {2) times a day. 1/2 TAB IN AM 1 IN PM 

loperamide HCl (capsule) IMODIUM 2 mg Take 2 mg by mouth 4 (four) times a day as needed for diarrhea. 

loperamide HCI (tablet) I MODI UM A·D 2 mg Frequency:TAKE 1 TABLET 4 times daily PRN loose stools Dosage:0.0 

Instructions: Note: 
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